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MASSPI
Pain Pocket Tool 
Update
October 26, 2023
Dalia Sidhom, Pharm D, BCPS
Mary Jane Estrada-Lyder, RN, MSN, ANP-BC
Newton Wellesley Hospital
Pharmacy Department
Acute Pain Service
Newton, MA 

Learner Objectives

Review Updates and Changes on the MassPI Pain Pocket Tool

Describe pharmacological updates in detail 
• Using some case examples

Disclosures

• Nothing to disclose
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The updated look…

• Older pocket tool with darker 
colors

New pocket with brighter colors 

• New logo

• Easier to read with grid lines.
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Check PMP

i.e. reiki, ice/heat,
acupuncture
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Commonly Used Non-Opioid 
Analgesics
Section 
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Choline Magnesium 
Trisalicylate

(Trilisate)

Nabumetone
(Relafen)

Commonly Used Non-
Opioid Analgesics

NEW 
PCA Section

Management 
of Opioid Side 
Effects
Section
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Patient Case 1

• JS is a 75 year old, 67 kg female who is admitted to the hospital post-op total 
right knee replacement. Labs consist of Normal bmp including Cr 0.65, Lfts
are WNL. She has no know allergies. Her medications consist of metformin 
1000 mg twice daily, loratidine 10 mg daily, hydrochlorothiazide 25 mg daily 
and citalopram 10 mg daily. You check the PDMP and find out that she hasn't 
filled any opioids since a 5 day supply of oxycodone in February 2023. She 
denies alcohol and illegal drug use. As you assess her pain she reports a 7/10 
pain in her right knee. Which multimodal pain regimen would you 
recommend for JS?
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Patient Case 1

1) Acetaminophen IV 1gm q8h, oxycodone 10 mg q6h, gabapentin 300 mg tid
prn for mild pain

2) Acetaminophen 1 gram po q8h, ketorolac 15 mg q6h prn mild pain, 
oxycodone 5-10 mg q6h prn moderate pain, gabapentin 100 mg tid, 
hydromorphone 0.2-0.4 mg q3h prn severe pain.

3) Acetaminophen 1 gram po q8h prn mild pain, ketorolac 30 mg q6h prn 
moderate pain, Hydromorphone 0.2-0.4 mg q3h prn severe pain.

4) Oxycontin 10 mg Bid, oxycodone 5 mg QID. Acetaminophen 1000 mg po 
q8h, gabapentin 600 tid and ibuprofen 600 mg q6h.

Patient Case 1

• JS continues to be in severe pain on your assessment the next day. She 
reports 10/10 pain and has been requiring hydromorphone 0.4 mg q3h 
scheduled and at times asks for hydromorphone after 2 hours. You reach out 
to the covering clinician who orders a PCA (patient controlled 
analgesia). Which of the following is an appropriate order for a PCA?

1) Hydromorphone 0.2 mg bolus lock out interval 15 minutes, continuous 
basal of 0.1 mg with hourly limit of 1.5 mg

2) Hydromorphone 0.2 mg bolus, lock out interval 6 minutes, continuous 
basal of 0 with hourly limit of 0.5 mg

3) Hydromorphone 0.2 mg bolus, lockout interval 10 minutes, continuous 
basal of 0 with hourly limit of 1.2mg

Patient Case 2

• DM, 70 year old male, seen in the outpatient clinic for treatment of 
neuropathy due to spinal stenosis in preparation for L2-L5 Laminectomy. DM 
has no known drug allergies. BMP and LFTS are WNL. He takes lisinopril 5 mg 
daily, omeprazole 20 mg daily, fluoxetine 30 mg daily, and metformin 500 mg 
bid. You check PDMP, DM takes no opioids. Which medication would be best 
to start for neuropathic pain in DM?

1) Oxycodone 10 mg tid prn pain.
2) Tramadol 100 mg tid prn.
3) Gabapentin 600 mg QID.
4) Gabapentin 100 mg tid, titrate up based on tolerability and response up to 

600 mg tid
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